g Hi \N
L H C C IS THAN 19984 P

GADL INDUSTRAL ESTATE Of PA[-394 540 DIST SURAT CUJARAL {INDIy  Website:iwww, hec-cyanides.com
TELEPHONE [ 376212 21081 TO 221683 124222 FAX  [2621-221235, E-MAIL - he colpguhol wyatudes com

F: HCC:TECH: 17: RPS/ 143 20™January, 2021

To,

The Additional Director,

Ministry of Environment & Forest,
Regional Office (Western Region),
Kendriya Paryavaran Bhavan,
E-5, Ravishankar Nagar,

Bhopal- 462 016

Sub: Submission of Six Monthly Environmental Clearance Compliance Report for Mis.
Hindusthan Chemicals Company (Formerly known as Cyanides & Chemicais
Company).

Ref: Environmental Clearance No. J-11011/466/2011-1A Il (1) dated 13/03/2020
Respected Sir,

With reference to above Environmental Clearance order, we are submitting herewith point wise
[...]
5. The Board is not responsible for the authenticity for the samples not collected by the: Boand's officials.
6. Total liability of our laboratory is limied to the invoiced amount. Any dispule anising out of this report is subject to

Gujarat Junisdiction only
7. Pesmissible Limits: as per Schedule Vi of EPA Rules, 1986 as ammended by Second and Third ammendment 1993 for Effluents
8. Physicochemical and microbiclogicat parameters, Std Methods for Water and Waste Water- 22nd Edition by APHA.
9. Bioassay test (for toxicity) 15:6582Part-2:2001; Reaffirmed 2007.

I

06/06/2020



PROP, | HINDUSTHAN ENGINEERING & INDUSTRIES LTD. REG

Annexure-4
FORM-V

w HINDUSTHAN CHEMICALS QQ‘K!PAN“‘;’

ETRMEEE N, co0nds n’uzw SLTHE BINDUSTHAN CROVP)Y FON R0 SOED,§ G T

G.1.D.C. industrial Estate, Olpad - 394540, DISY SURAT, GUJARAT (INDIA) Emait: hecolp@hec-cyanides.com
TELFPHONE : 02621-221681 10 221683, M: 9978444894, 9978444895 Telefax: 02621 -221235 '

“r

CCTECH 17 8PS 7

Sec?m - 1OA
Gandhinagal - 362 670

SRR

Sub _E;wi‘rcﬁmentai aAudit Statesnent for the firant L 37 March, 2620.

. o Erwviwronment &
© S atament tor the

Vs aope, you wih N Ine sy o 08
Thanking vou

Vesare,

fathiuily

r Hinidusthan Chemicals Company

=5 hanims
R P Sharm=
pest Vice Prasident (Prant

iy megd A/D

WP

3 FREE FRESS JOURNAL ROAD, NARIMAN POINT, MUMBAL 400 021, INDHA
10089, TELEFAX . 01-22-22028430 E-MAIL © info@hcc-c yanides.com

0. OFFICE : MODY BUILDING, 27 SIR R.N. MUKHERIEE ROAD, KOLKATA - 700001

40, 68 FREL r’HE—S» HOLISE 245
TEL  91-28-22027547 ¢ 618



FORM- W
{See Rule i4)

ENVIRONMENTAL AUDIT REPORT FOR THE FINANCIAL YEAR ENDED ON 31°" MARCH, 2018.

1. Name and address of the Owner/
Occupier of the industry operaticn
of process

PART - A

han Engineering & industries Ltd

fsiate
D Dist. Surat. {Gujarat)

s el

2. Production capacity unit
3. Date of the last environmenis; 23,06 2015
PART =B WATER AND RAW MATERIAL
CONSUMPTION
1 water Consumption W Jaay
{2} Domestic §.347 M /day
(%} industrial:
i} Cocling & } 283,785 wi'rday
Boiler b
i} Brocess, Do 222 MU/day

Washing & Agricuitare )

412,454 M/ day

Name of the Products Fresh Water Consumption per unit of Products

During the previous Financal Yearburing

Piease rofer Annexure - 1

35.400 M2/MT of HCN

ARZED MR/MT of HON

Contd ..

(3]



PARY —C
POLLUTION GENERATED{Parametess as specified in the Consent fssued}

(i} ‘Poliutants Quantity of poltution  Percentage of variation from prescrived standards

generateg.

3 Dlease refjes Annexuie - .
by Air }
PART -8
HAZARDOUS WASTE

tAs specified under Hazardous Waste Management and Handling Rules, 1989)

Hazardous Wastes

tinancial Year

at From Process

From Pollution
controt facilities

Note: Major Hazardous Waste generatos product plants are bepi non operational in current
financial year 2019-20

Above whole quantity was dried in impervious colid waste collectiors pan znd then sent 10 M/s

Rhartch Envire infrastructure i1d, Ankieshwar far ineinecation, @ reatrent and disposal.

. R :
During the Previous
Fin. Year 2018-2019) P dear (201622020
aj From Process whole quantity of solrivasce Whole uuantily of solid waste
was dried and then sent°C wes dried and then seni to
by Fromy Pollution WM/s Bharuch Enviro Wis Bharucn Enviro '
infrastructure Lid infrastraciuere Lid
¢} Quantity Recyeled forindnerativn, Treatmes Iniinciseiabon veatment
or re utilized and disposa and dispogal

contd....3



Piease specify the characteristics {in terms of concentration and guaniumj of Hazardous as well as

03

PART —F

I

solid wastes and indicate disposal practice adopted for both these categories of wastes.

Hazardous Waste:

i} Activated Carbon
i) Ferri Ferrocyanide
i} ferric Hydroxide

7

Solid Waste:

b Contzminated Salt
i ETP sludge
Hi) Residue trom ZLU

impact of the Poliution Control Measures on conservation of natuial Tesources and consequently

on the cost of production.

impact on conservation of natural resources
1.Water Pollution

We are aperating our Zero Liquid
Discharge Plant efficiently and no trealed
waler is discharged by our unit. The total
treated water is being recytied o Looling
fower/ln process.

2. Hazardous Wate:

Hazardous waste gel completely dried in
impervigus pan by solar evaporation

- Serny solid

5 DEG
‘Loss angnition 51 5007 O

DGEen Foyime

- Ferri Ferrocye
Water -

Ferric Hydroxice
Water

Sodiurn Ferracyaniae

sodium o
Lyenide cont
Zyanide content

S
[N
]
=]
poo]

PART = G

impaci of cost of production

an amount 6F RS B4.5 Lacs is spent
anraualiv in Effluent Treztment Plant &

sith Discharge Plant

Constitaerts p

was sen 10 wifs Gharvch Lnvito
tabes. uCiote Lo, Ankleshwar for
e e A Con, treatmer b and disposal

A alnin

cont...4

ssenit i nazardous waste

T e 48 656 was spent annually



3.Air Pollution:

Apnrox - 23 112 MT/year steam was

i _otherwise to
am we would
26 K L. of furnace oil.

The toxit gases are completely burnt & incineratct
resulting into generation cf inert gases, i.e.
0./ N; and simultaneously generation or steam
which is effectively used in plants. Therefore,
there is no impact of conservalic

Yesources.

PART - H

Additional investment proposat for environmental protection including sbatement of poliution.

liquid effluents, air pollutants and

1. We are fully equipped 1o nhandle haza dous wa
detoxicate the same conforming to the norms specified by Poliution Control Board.

We are having On-line Stack Monitoring Gas Analyser and records a7 being maintained.

e

1. We are having On line TOC Meter. Records arg beipg maintaine .

o 14 0% 2016 and stopped
= freateq water is being

4 We haveinstailed and commissicned Zern Liguid s
N

discharge of waste water to Matma Khad from 017
recycled in Cooling Tower and in Process

(W
an

We are going to install en-line Ambrent A1 Maonitoring Station shortly

PART !

Miscellaneous

Any other particulars in respect of environment protection and abatement of pollution.

P S T S I T
atier

About 2500 additivnal re2s were plantec within pur batiery i

(K. p_ Sharma)
asst. Vics President {Plant)



Anpexure -1

PRODUCTION DETANS

4”'51_ t Name of product S T w':;);lge*{ﬁ?part Actual 6rdgl}ction -
iNe i . . ijAnnemo L MT/Anoum
1 Hydrocyanic Acid ©1693.300
Ead ol dr L - ECL .
. Sodium Cyanide :
3 Potassium Cyaride e N
_Nril / Nll i




POLLUTION GENERATED

L Sr. i Polutants ' Quantity of Parameters
[ No i pallution
|
! i

i
fal | Water &

i ' {We have " BOD mg#l
i j nstalied !

! | Zero Liguid COD mg/l

{ . Discharge

1 1 .

| i Plant] i Ammonicat

\ Nitrogen mg/
o} ¢ Air Suspended particu
late matter (SPM)

i Boiler L2000 M7hr | in mg/NM
! " Incinerator L7000 MP/hr - Sox (PPM)
b ?
; Mox (PFM )
f i
5 ;

‘ ! Cyanide as HCR
] 1 k3

; | INMg/M |

i v o
— o HCL(NMe/M
Note:  We are opeiating our Zero Liguie Discharge “lant effin

discharged by vur unit. The total treated water 5 e

Tower/In process.

prescribed
standard, with
- reason
NLoA Nil
NUA.
NLA
N.A
N A
150 max. i Nil
i
i
|
100 max.
50 mas
30 max
S S,

i Percentage of
Consent iscuen variation from !

|
I
|
t
i



Annexure-5

Zero Liquid Discharge Scheme With Waste Minimization

TREATMENT OF EFFLUENT STREAMS AT EXISTING AND PROPOSED ZLD
SCENARIO '

Existing treatment scheme:

The total process effluent generated from the plant is segregated into two streams as under.

1.

Low TDS and low COD process effluent _
Over head Condensate generated from NaCN, SFCN & Ammonium Sulfate, contains High

Ammonicai Nitrogen & Cyanide collected in V511. This effluent passed through Cation based
Ammonical Nitrogen Removal Unit, resulting in reduction of Ammonical Nitrogen less than 50 ppm,
and gets mixed with Lean water from HCN plant, containing high cyanides.

Removal of high cyanide is being done through air stripping, (equipped with caustic scrubber where
CN gets convert to NaCN slurry, this shurry is transferred to NaCN plant to recover NaCN. The bottom
effluent from air stripper containing CN - < 5 ppm, is finally passes through Anion based cyanide removal
Unit. In which CN contain gets minimized less than 0.2 ppm. ’

Above treated effluent of 114 KLD, along with blow downs of boiler & cooling tower of 128 KLD
sent to egialization tank of existing , conventional treatment plant of 300 KL.D consisting of primary and
secondary units. The treated effluent is then sent to final treated effluent collection unit (guard pond
no 1). The treated effluent confirming the GPCB porms sent to Guard Pond No. 2 for final discharge to
masma khadi.

High TDS and high COD process effluent
Combined effluent of alkaline nature from DPG, SDCN & SFCN is treated with Chlorine to detoxify

free Cyanide and convert volatile organic impurities into stable high boiling chloro derivatives.
Mixed effluent of 50 KLD afier chlorination is passed through Nutch filter for filtration. The filtrate
is fed to multi-stage evaporator of 80 KLD. The overhead condensate is obtained which is having very
Jlow TDS & COD. This condensate is being recycled to our existing plants. The contaminated salt
approximately 2.5 MT/day recovered after evaporation through centrifuge is isolated & filled in
HDPE Bag and sent to approved TSDF sitc for incineration for final disposal.

Proposed Treatment scheme to achieve ZERO LIQUID DISCHARGE with waste

minimization:
To achieve Zero Liquid Discharge, the existing segregated process effluent streams will be treated in following

manner.

1.

Low TDS and low COD process effiuent ‘
Over head Condensate generated from NaCN, SFCN & Ammonium Sulfatc, contains High

Ammonical Nitrogen & Cyanide coliceted in V511, This eftluent passed through Cation bascd
Ammonical Nitrogen Removal Unit, resulting in reduction of Ammonical Nitrogen less than 50 ppm,
and gets mixed with Lean water from HCN plant, containing hlgh cyanides.



Removal of high cyanide is being done through air stripping, (equipped with caustic scrubber
where CN gets convert to NaCN slurry, this slurry is transferred to NaCN plant to recover NaCN.
The bottom effluent from air stripper containing CN - < 5 ppm, is finally passes through Anion based
cyanide removal Unit. In which CN contain gets minimized less than 0.2 ppm.

Above treated effluent of 114 KLD, along with blow downs of boiler & cooling tower of 128
KLD sent to equalization tank of existing conventional treatment plant of 300 KLD consisting of
primary and secondary units. The treated effluent is then sent to final treated effluent collection
unit (guard pond no 1). The treated effluent confirming the GPCB norms sent to Guard Pond
No.2.

The treated effluent from existing ETP, which is being presently discharged in Khadi, will be
further treated in tertiary treatment plant which will include Pressure Sand Filter (PSF),
Activated Carbon Tower (ACT) and Reverse Osmosis (RO) plant. The permeate from RO plant
shall be recycled for reuse in the cooling tower. The reject form RO plant will sent to proposed
MEE for further treatment. The over head condensate from MEE will be recycled for reuse in
the cooling tower. Approximately 0.75 MT/day evaporated salt recovered after evaporation
through centrifuge is isolated & filled in HDPE Bag and sent to approved TSDF site for land

filling for final disposal.

2. High TDS and high COD process effluent ‘
The existing mixed effluent of 50 KL.D shall be segregated in two streams and shall be treated as

under.

A. Spent acid stream containing HCL of 12 KLD.

Arnother stream of spent Acid from DPG plant containing HC1 less than 5 %, will be neutralized
& evaporated in an evaporator for removal of TDS as salt & overhead condensate will be
recycled in cooling tower. Approximately 0.84 MT/day industrial salt recovered after evaporation
through centrifuge is isolated & filled in HDPE Bag and sent te approved TSDF site for land filling
for final disposal. We shall explore the pussibility of selling as industrial salt to actual users.

B. High TDS & high COD stream with cyanide contamination of 38 KLD.

Mixed effluent of 38 KLD after chlorination is passed through Nutch filter for filtration. The
filtrate is fed to multi-stage evaporator of 96 KI.D. The overhead condensate is obtained which
is having very low TDS &COD. This condensate shall be recycled to existing plants or shall be
incinerated in proposed liquid waste incinerator of 100 KLD capacity. The contaminated salt
approximately 1.5 MT/day recovered after evaporation through centrifuge shall be isolated & filled
in HDPE Bag sent to approved TSDF site for incineration for final disposal. The ash from the
incinerator of approximately 0.025 MT/day shall be isolated & filled in HDPE Bag sent to

approved TSDF site for land filling for final disposal.

HCC Having two number of Membership of Approved TSDF Site.
1. M/s. NECL, Vadodara 2.M/s. BEIL , Ankleshwar



Annexure-6

Membership Certificate of BEIL, Ankleshwar & NECL., Baroda

FREmgRERTee R e

NANDESAR! ENVIRONMENT CONTROL LTD.

SUNVEY MO S150P. G.LD S ESTATE, NANDESARL-35E 330, DIST. WADDIDAFS
SHONE - ICEE5) PA40 B18 FAX . (02585) 284107 E-mall - niscl. 25l 3E ¥ANLG D00

i)

P S e R

YO WHOMSOEVER U MaAY CONGERN

tim RO CERTIFY THAT  MA% HINDUSTHAN CHEMIGALS COMPANY, 6160
PAD-99a SAQDISTBURAT 15 OQUR - VAaLip

06) OF COMMGN HAZARDOUS wWAST:

INBUETRI&L ESTATEP.O.-OL
thowdy BT MEMBERSHIE N
ARG A TION FACILETY DEVELOPFD 1Y NEECE. &7 FEP

PSR AMNGESARLINST VA NMODARA

D A O BERALF OF

TR AN
CTATEALAN

18 8. 20T
KANDESAR]

3 -
AT Lot

v |

crpnn Sobd Yvaste Dmfmqm and Incineration Facility



BEiL INFRASTRUCTURE LIMITED

tformerly knows es Bhawch Enviro Infrastructure Limited:

Lo

20" November, 2019

o,

HINDUSTHAN CHEMICALS COMPANY
GIDC INDUSTRIAL ESTATE,
POST.OLPAD-394548, '

TA: OLPAD, DIST: SURAT,

SURAT.

Sub : Membership Certificate for Common Incineration Facility.

Dear Sir,

vou are a member of our Common Incinerator Facility and your membership
No. is CI70BD/085. We hereby certify that you have increased your
booked quantity 10 MT / Year to 866 MT / Year.

As per norms we can only accept your hazardous incineration waste when
you provide proper authorization of GPCB CCA with desired quantity also

kindly ensure, The cyanide limit Is under GPCB limit.

Thanking you,

Yours faithfully,
For, BEIL INFRASTRUCTURE LIMITED
{Formerly Known as Bharuch Enviro Infrastructure Ltd)

A

, /m_ f /{é ;( ;
AUTHORISED SIGNATORY




BEIL INFRASTRUCTURE LIMITED

ﬁ_g___ﬁ
C a iformarly kpowr: as Bharuch Eavieo Intrastructure Liminec)

Ref, BEILARKIZCY
207 November, 2019

To,

HINDUSTHAN CHEMICALS COMPANY
GIDC INDUSTRIAL ESTATE,
POST.OLPAD-394540,

TA: OLPAD, DIST: SURAT,

SHRAT.

Sub: Membership Certificate for Common Solid Waste Disposal Facility.
Dear Sir,

We herebv certify that veu e hecome member for 10 years up to
19/11/2029 for the common Solid/Hazardonus waste disposal facihty of
BRIl INFRASTRUCTURE LIMITED (Formerly Known as  Bharuch Enviro
Infrastructure Limited), at GIDC, Dahej. You have hooked solid waste quantity

ot 511 MT/Years. Your Membership No s Oth/750.
Waste will he accepted after submitting valid authorization ol GPCB.

Prankine vou,

youra laithiiutly,
For BEIL Infrastricture Limited.
(Forniorly Kneaen as Bharuch Eanviro Intrastruciure §united.)

AUTHORISED SIGNATORY




L9€6 | 0SZIE | 0009 o | oooe o | oosz | o | ooog o 0502 o 0012 19612 Lol J
0 0 0 0 0 o | o 0 0 | o 0 0 0 usey | 6 |
0 0 0 | o 0 0 0 0 0 0 0 0 C 0 swnig | 8
Jaun
ausayiAjod
‘ paje
sz 0 0 0 0 0 0 0 0 0 0 0 0 Y4 upweuo) | £ |
23pn|s
669 0 0 0 0 0 0 0 G 0 0 0 0 669 di3| 9 |
sdpnis
0 0 0 0 o} 0 0 0 0 0 0 0 0 0 uoij | g |
(33W)d13
JO
0007 0 0o | 0 0 0 0 0 0 0 0 0 0 000z anpisay | ¥
| eppospan
Z0ST 0 0 o | 0 0 0 0 0 0 0 0 0 70ST “ sl | €
. ) | uogsen
V214 0 0 0 0 0 0 0 0 0 | o 0 c 7957 | peleamdy | 2
aizjo
LLST | 0STIE | 0009 0 | o000€ 0 00s¢ 0 060% 0 | osoz 0 0012 LL1ST anpisay | I
| M| By EN £ £ N N 3 N N Y E ) e
}203s | jesodsig uol | jesodsig uoieIaudg _Mnoam_n u | jesodsig u | jesodsig uogy 2 1] %0018 Eommumu
jelduay onesauln onesaus ejBusy | sodsig | onessuss oN
duiso|d 020z _ 0202 0202 020z 6zoz gzoz | Suado 1S
‘AON PO _ dag | Bery ‘A ‘sung
e e e
0

Z0Z "T8qUIBAON O} 0Z0Z 'oUN[ Wioj [ES0asiq § UCHEIAUaE S)SEAA PIjOS oSiM Alobsie)